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According to
FCC Rules and Regulations Part 15 Subpart C
Applicant . Amtek system Co.,Ltd.
14F-11, No.79, Sec.1, Hsin Tai Wu Rd., His Chih
Address . U
City, Talpel, Taiwan
Equipment : Tablet PC
Model No. : TN26
Trade Name : Amtek
FCC ID : R4ARTN26JAEYOUNG
The test result refers exclusively to the test presented test model / sample.,
Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.
The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report

1 Additional attachment as following record:

Attachment No.

Issue Date

Description

TEFI1211198

Jan. 24, 2013

Original.
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CERTIFICATE OF COMPLIANCE
According to
FCC Rules and Regulations
Part 15 Subpart C
Applicant . Amtek system Co.,Ltd.
14F-11, No.79, Sec.1, Hsin Tai Wu Rd., His Chih
Address ) .
City, Taipel, Taiwan
Equipment : Tablet PC
Model No. : TN26
FCC ID . RARTN26JAEYOUNG
| HEREBY CERTIFY THAT :
The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 2009, KDB558074 & KDB662911 The equipment was
passed the test performed according to FCC Rules and Regulations Part 15 Subpart
C (2010).
The test was carried out on Jan. 17, 2013 at Cerpass Technology Corp.
Approved by: Tested by:
| et R
I./ ; L LEA A !,;l]/l/‘ Ol/\ L
Hill Chen Tom Tai
EMC/RF B.U. Assistant Manager Engineer
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1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 i
21091 . RF Exposure Compliance Pass
2.1093
o
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Processor Intel Cedarview-M N2600 Dual Core 1.6GHz
Chipset NM10

Operating System WIN7 Ultimate support

RAM 2G DDR3 RAM

Display 12.1 Inches(resolution: 1024 x 768, LED Backlight)
Touch Resistive Single-Touch PANEL

WIFI Built-in WIF1(802.11b/g/n)

G-sensor 3D; digital

Battery & Capacity High-energy Li-polymer Battery, 4200mAh/ 11.1V; 3.3Hours
E-compass NO

USB Connector USB2.0 1 Port(CN2); USB3.0 1Port(CN1)
Audio Jack Earphone Port*1

MIC Internal*1

TF CARD YES, up to 32GB

HDMI YES

LAN 10/100M RJ45 Connector*1

Camera 0.3MP Front and 3.2MP Rear camera

Speaker 802 1W*2

LED Power LED*1; WIFI LED*1; Charger LED*1

Key Button PWRSWITCH*1, VOL+*1; VOL-*1

2.2 Carrier Frequency of Channels

802.11b, 802.11g, 802.11n HT 20(2412MHz~2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n, HT 40(2422MHz~2452MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
03 2422 07 2442
04 2427 08 2447
05 2432 09 2452
06 2437
Cerpass Technology Corp. Issued date : Jan. 24, 2013
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2.3 Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.
b. The complete test system included Notebook and EUT for RF test.
c. An executive program "ATE utility” under XP was executed to keep transmitting and
receiving data via Wireless.
d. The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO03: 2422MHz, CHO6: 2437MHz, CH09: 2452MHz
Power output of data rate
802.11b 802.11g 802.11n HT20 802.11n HT40
Data Rate Power Data Power Data Power Data Power
(Mbps) output Rate output Rate output Rate output
P (dBm) (Mbps) (dBm) (Mbps) (dBm) (Mbps) (dBm)
11 16.59 54 14.73 65/7 13.36 135/7 11.42
5.5 16.36 48 14.60 58.5/6 13.27 121.5/6 11.39
2 16.35 36 14.57 52/5 13.26 108/5 11.35
1 16.38 24 14.59 39/4 13.27 81/4 11.35
18 14.60 26/3 13.30 54/3 11.36
12 14.63 19.5/2 13.29 40.5/2 11.38
9 14.60 131 13.28 271 11.40
6 14.63 6.5/0 13.30 13.5/0 11.41
2.4 Description of Test System
There is no supporting system during the test.
o
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number :

TW1049, TW1061, 488071, 390316

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-1173 for Telecommunication Test
C-4139 for Conducted emission test
R-3428 for Radiated emission test

G-97 for radiated disturbance above 1GHz

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 40,000MHz

Test Distance:

The test distance of radiated emission from antenna to
EUT is 3 M.

Laboratory Accreditation

@5

T'esting Laboratory

1439

2.6 Measurement Uncertainty

Measurement ltem

Uncertainty

Radiated emission t4.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) 1.70dB
Power Spectral Density £1.39dB
Radiated emission(3m) 4.11dB
Radiated emission(10m) 13.89dB

Report No.: TEF11211198
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3. Antenna Requirements
3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.
And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.
3.2 Antenna Construction and Directional Gain
Antenna Type: PCB Antenna
Antenna Gain: 1.02 dBi
o
Cerpass Technology Corp. Issued date : Jan. 24, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 89

FCCID : RARTN26JAEYOUNG



o

o

CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz

on the 120 VAC power and return leads of the EUT according to the methods defined in

ANSI C63.4-2009 Section 3.1.

The EUT was placed on a nonmetallic stand in a shielded

room 0.8 meters above the ground plane as shown in section 2.2. The interface cables

and equipment positioning were varied within limits of reasonable applications to determine

the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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4.3 Typical Test Setup

i i: > 10cm i
: EUT%\/ E
E Adapt /) %\\_O i
| ’_I_l_‘ o |
i A P ﬁ\’ 80cm E
i 80c V=
AC Line \ ! |
| 80cm —0 E
I — |
1| LISN v_ LISN |-
4.4 Measurement Equipment
Instru_ment/ Model No. Manufacturer | Serial No. Celloriion Valid Date
Ancillary Date
EMI Receiver R&S ESCI 100821 2012/12/24 | 2013/12/23
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2012/03/08 | 2013/03/07
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2012/08/22 | 2013/08/21
Cerpass Technology Corp. Issued date : Jan. 24, 2013
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45 Test Result and Data

Power AC 120V Pol/Phase LINE
Test Mode 1 802.11g, CH1 Temperature  :| 21 °C
Test Date Jan. 14, 2013 Humidity 1161 %
g00 dBu¥Y
\ Clase B Conducton[QP]
_ |
an
-20
0.150 05 [MHz] L 30.000
Frequency Factor | Reading | Level Limit |Margin
No- " (MHz) | (dBuV) | (dBuV) | (dBuv) | (dBuv) | (aB) |Petecter| PF
1 0.1660 0.11 41.37 41.48 65.15 |-23.67| QP P
2 0.1660 0.11 23.64 23.75 5615 |-31.40| AVG | P
3 0.1900 012 51.88 52.00 64.03 |-12.03| QP P
4 0.1900 0.12 38.56 38.68 5403 |[-1535) AVG | P
5 0.2420 012 32.45 32.57 62.02 |-29.45| QP P
6 0.2420 012 16.35 16.47 5202 |-3555 AVG | P
7 0.3820 0.13 36.45 36.58 5823 |-21.65| QP P
8 0.3820 0.13 28.59 2872 4823 |-1951] AVG | P
9 0.5700 0.15 31.54 31.69 56.00 |-24.31| QP P
10 0.5700 0.15 25.63 2578 46.00 |-20.22| AVG | P
11 13.3580 0.80 4922 50.02 60.00 | -9.98| QP P
12 13.3580 0.80 45.36 46.16 5000 | -384 | AVG | P
13 26.4860 1.25 46.67 47.92 60.00 [-12.08] QP P
14 26.4860 1.25 4552 46.77 5000 | -3.23| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date : Jan. 24, 2013
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Power AC 120V Pol/Phase NEUTRAL
Test Mode 1 802.11g, CH1 Temperature  :| 21 °C
Test Date Jan. 14, 2013 Humidity 11 61 %
80.0 dBu¥Y
\ Class B Conduction(0P)
[
30
-20
0.150 05 (MHz] 5 30.000
No. | "k | (cBuv) | (@Buvy | (@Bev) | @Buv) | (@d) oo | P
1 0.1539 0.11 43.63 43.74 6578 |[-22.04) QP P
2 0.1539 0.11 23.54 23.65 EE78 |-3213] AVG | P
3 0.1900 012 51.25 51.37 64.03 |-12.66| QP P
4 0.1900 012 37.44 37.56 5403 |-16.47| AVG | P
5 0.2580 012 39.36 39.48 61.49 |(-22.01| QP P
B 0.2580 012 28.52 28.64 5149 |-2285) AVG | P
7 0.3620 0.14 36.31 36.45 5868 |[-2223| QP P
8 0.3620 0.14 35.75 35.89 4868 |-1279] AVG | P
9 13.4180 0.76 49.52 50.28 60.00 | -972| QP P
10 13.4180 0.76 45.32 46.08 50.00 | -392| AVG | P
11 14.2740 0.79 47.31 48.10 60.00 [-11.90| QP P
12 14.2740 0.79 45.28 46.07 5000 | -393| AVG | P
13 26.4860 1.23 47.64 48.87 60.00 (-11.13| QP P
14 26.4860 1.23 4522 46.45 5000 | 355 AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit

Cerpass Technology Corp.
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Power .| AC 120V Pol/Phase : | LINE
Test Mode 2 ;1 802.11n HT20, CH1 Temperature :121°C
Test Date .| Jan. 14, 2013 Humidity 11 61%
g0.0 dBu¥
\ Clazz B Conducton[QP)
|
.
3n
-20
0150 05 [WHz] 5 30.000
Frequency Factor | Heading | Level Limit |Margin
No- | " (MHz) | (dBuv) | (dBuv) | (dBuv) | (dBuv) | (dB) | D=t | PF
1 0.1780 012 39.77 39.89 6457 |-24.68| QP P
2 0.1780 012 22.36 22.48 5457 |[-32.09) AVG | P
3 0.2580 012 40.54 40.66 6149 (-20.83] QP P
4 0.2580 012 30.36 30.48 5149 (-21.01]| AVG | P
5 7.0980 0.56 34.52 35.08 60.00 (-24.92| QP P
6 7.0980 0.56 25.46 26.02 50.00 |-23.98| AVG | P
7 13.3580 0.80 49.24 50.04 60.00 | -9.96| QP P
8 13.3580 0.80 45.51 46.31 5000 | 3689 | AVG | P
9 14.0300 0.82 46.66 47.48 60.00 (-1252| QP P
10 14.0300 0.82 44.32 45.14 5000 | 486 | AVG | P
11 26.4860 1.25 46.85 48.10 60.00 (-11.90] QP P
12 26.4860 1.25 45.33 46.58 5000 | -342| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
o
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Power .| AC 120V Pol/Phase : | NEUTRAL
Test Mode 2 :1 802.11n HT20, CH1 Temperature 11 21°C
Test Date ;| Jan. 14, 2013 Humidity 11 61%

80.0 dBu¥
\ Class B Conduction[QP)
[
i 3
20
-20
0.150 05 (MHz) 5 30,000

Frequency Factor | Reading | Level Limit |Margin

No. | " “MHz) ~ | (dBuv) | (dBuV) | (dBuV) | (dBuv) | (dB) |Peecr|P/F

1 0.1500 0.11 44 54 44 .65 65.99 |-21.34| QP P

2 0.1500 0.1 21.62 21.73 55.99 |-34.26| AVG | P

3 0.1780 0.12 40.32 40.44 6457 |-2413| QP P

4 0.1780 0.12 22.64 22.76 5457 |-31.81| AVG | P

5 0.2540 0.12 4277 42.89 61.62 |-18.73| QP P

B 0.2540 0.12 31.51 31.63 51.62 |-19.99| AVG | P

7 0.3180 0.13 38.11 38.24 K876 |-21.52| QP P

8 0.3180 0.13 27.23 27.36 4976 |-22.40| AVG | P

9 13.3580 0.76 49.45 50.21 60.00 | -979 | QP P

10 13.3580 0.76 4574 46.50 50.00 | -360| AVG | P

11 14.0300 0.78 47.33 48.11 60.00 |-11.89] QP P

12 14.0300 0.78 44 81 45.59 5000 | 441 | AVG | P

13 26.4860 1.23 47.66 48.89 60.00 |-11.11] QP P

14 26.4860 1.23 44 .23 45.46 50.00 | 454 | AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit
o
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power .| AC 120V Pol/Phase LINE
Test Mode 3 802.11n HT40, CH3 Temperature 21°C
Test Date .| Jan. 14, 2013 Humidity 61 %
80.0 dBu¥Y
\ Class B Conduction(QP)
I
i
an
-20
0.150 0.5 [MHZ] 5 30.000
No. [ Frodery T ooty TReac? | ) | ooy [ oo
1 0.1620 0.11 42.21 4232 65.36 |-23.04| QP P
2 0.1620 0.11 19.66 19.77 55.36 |-35589| AVG | P
3 0.1860 012 46.88 47.00 64.21 |-17.21| QP P
4 0.1860 012 33.43 3355 5421 |-20.66| AVG | P
5 0.3140 0.12 37.52 37.64 58.86 |-22.22| QP P
6 0.3140 0.12 28.11 28.23 4986 |-21.63| AVG | P
7 0.5100 0.14 30.36 30.50 56.00 |-25.50| QP P
8 0.5100 0.14 24.45 24.59 46.00 |-21.41| AVG | P
9 13.3580 0.80 49.23 50.03 60.00 | -9.97 QP P
10 13.3580 0.80 45.41 46.21 5000 | -379 | AVG | P
11 14.2740 0.83 46.85 47.68 60.00 |-12.32| QP P
12 14.2740 0.83 4477 45.60 50.00 | 440 | AVG | P
13 26.6100 1.25 46.65 47.90 60.00 |-12.10] QP P
14 26.6100 1.25 44 85 46.10 5000 | -390 | AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
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° CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power .| AC 120V Pol/Phase : | NEUTRAL
Test Mode 3 .| 802.11n HT40, CH3 Temperature 11 21°C
Test Date .| Jan. 14, 2013 Humidity 11 61%
80.0 dBu¥Y
\ Class B Conducton(OP)
|
a0
-20
0.150 0.5 [MHz] 1 30.000
No. | ) | @uv) | (aBuv) | (@Buv) | (@Bov) | ()| | PF
1 0.1860 0.12 46.31 46.43 64.21 |-17.78| QP P
2 0.1860 0.12 32.52 32.64 421 |-2157) AVG | P
3 0.2540 0.12 42.34 42.46 61.62 |-19.16| QP P
4 0.2540 012 3155 31.67 5162 |-19.95 AVG | P
5 12.7460 0.73 47.36 48.09 60.00 |-11.91] QP P
6 12.7460 0.73 44 .86 45.59 5000 | 441 AVG | P
7 13.3580 0.76 49.61 50.37 60.00 | -9.63 QP P
8 13.3580 0.76 4452 45.28 5000 | 472 | AVG | P
9 14.1500 0.78 47.38 48.16 60.00 |-11.84] QP P
10 14.1500 0.78 45.23 46.01 5000 | -399 | AVG | P
11 16.2260 0.87 45.63 46.50 60.00 |-13.50| QP P
12 16.2260 0.87 43.58 44.45 5000 | -555| AVG | P
13 26.6100 1.23 47 .51 48.74 60.00 |-11.26| QP P
14 26.6100 1.23 44.69 45.92 5000 | 408 AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
O
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

5. Test of Radiated Emission

5.1 Test Limit

For transmitters operating in the 5.15-5.35 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27 dBm/MHz (68.3dBuV/m at 3m). For transmitters
operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725 GHz band shall
not exceed an EIRP of -27 dBm/MHz (68.3dBuV/m at 3m). In addition, In case the emission
fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table

below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009-0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

5.2 Test Procedures

. The EUT was placed on a rotatable table top 0.8 meter above ground.

. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

. The table was rotated 360 degrees to determine the position of the highest radiation.

. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the
maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

“Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
5.3 Typical Test Setup
For radiated emissions below 30MHz
RX Antenna
Metal Full Soldered Ground Plane Spect ——
pectrum AnalyZzer
/ Receiver i
For radiated emissions above 30MHz
l RX Antenna
EUT
_____ I
T | 3orim
80cm !
Metal Full Soldered Ground I'-'llane — P
pectrum Ana er
/Receiver OO
Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor of
20 dB/decade from 3m to Tm.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor [9.54 dB].
5.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. Serial No. Calé?:élon Valid Date
EMI Receiver R&S ESCI 100443 2012/01/31 | 2013/01/30
Bilog Antenna Schwarzbeck | VULB 9168 275 2012/03/23 | 2013/03/22
Amplifier QuieTek AP/0100A |CHMO0906075| 2012/11/12 | 2013/11/11
Spectrum Analyzer R&S FSP40 100047 2012/03/01 | 2013/02/28
Horn Antenna EMCO 3115 31589 2012/03/01 | 2013/02/28
Preamplifier Agilent 8449B 3008A01954 | 2012/02/29 | 2013/02/28
@
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""\f CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

5.5 Test Result and Data (9kHz ~ 30MHz)

The 9kHz - 30MHz spurious emission is under limit 20dB more.

5.6 Test Result and Data

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 21°C
Memo Humidity 61 %
80 Level (dBuVim) Date: 2012-12-25
CLASS-B
| 3
40 2
4
1 B
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Fesult Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dE cm Decg
1 43.75 34,04 -1.22 32.82 40,00 -7.15 Feak 100 360
2 108.38 46.02 =-7.39 38.63 43 .50 -4.87 Feak 100 3e0
3 166.85 49,15 -11.09 38.06 43 .50 -5.44 Feak 100 360
4 130.15 40.75 -5.15 35.60 43.50 =7.90 Peak 100 3e0
5 217.00 45 .48 -6.50 41.98 46,00 -4.02 Feak 100 360
6 ZB5.985 39.46 =-7.41 32.05 46.00 -13.95 Feak 100 360
Notes:
1. Ee=ult = Read Value 4+ Factor

2. Factor

data concluded above were presented in this test report.

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4., All belowv 1GHz configurations are pretested among avallable
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case

5. The data iz worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 21°C
Memo Humidity 61 %
. Level (dBuVim) Date: 2013-01-16
CLASS-B
6
4 5
40 1 2 3
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Iab
Item Freqg Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 454 .00 45 55 -8.08 37.47 46.00 -8.53 QP 100 0
2 517.00 39.35 -1.41 37.54 46.00 -8.06 QP 100 0
3 562.50 30.68 6.82 37.50 46.00 -8.50 QF 100 0
4 609.40 38.71 1.73 40.44 46.00 -5.56 QF 100 0
5 704.60 41.02 -0.65 40.37 46.00 -5.63 QF 100 0
& 797.00 36.79 5.94 42.73 46.00 -3.27 QFE 100 0
Hotes:

1. Result = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=Z.

4, Bll below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is worse case.
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.“\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power ;| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 : | 802.11g, CH1 Temperature 11 21°C
Memo Humidity 1| 61%

. Level (dBuVim) Date: 2013-01-16
CLASS-B
[ 4
5
40 6
3
2
1
030 85. 140. 195. 250. 305
Freguency (MHz)
Read Ant Tab
Item Freqg Value Factor Eesult Limit Margin Eemark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 129.55 44 55 =17.67 26.88 43.50 =16.62 Peak 100 360
2 140.55 44,739 -14.66 30.13 43.50 -13,37 Peak 100 360
3 162.00 o0.52 -17.02 33.50 43.50 -10.00 Peak 100 360
4 234.88 56.85 -14.52 42.33 46.00 -3.67 Q 100 360
5 258.80 53.88 =-13.31 40.57 46.00 =5.43 QF 100 360
6 91.25 45_.58 =-12.66 36.93 46.00 -9.07 Peak 100 360
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Lo=sa - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4, Bl]l below 1GHz configurations are pretested among available
B02.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Chamnel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data i=s worse case.
L J
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Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH1 Temperature 21°C
Memo Humidity 61 %
80 Level (dBuV/m) Date: 2013-01-16
CLASS-B
;|2 3 5
40 6
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Fosz
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 420.40 48.94 -8.38 40.586 46.00 -5.44 QF 100 0
2 454 .00 47.11 -4.87 42 .44 46.00 -3.586 QP 100 0
3 517.00 41,48 1.46 42,94 46,00 -3,086 QF 00 0
4 €09.40 36.73 2.87 39.860 46.00 -6.40 QF 100 0
5 T04.60 40.27 2.25 42 .52 46.00 -3.48 QP 100 0
6 787.00 32.07 5.88 38.05 46.00 =-T7.85 QP 100 0
Notes:

1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4. All below 1GHz configurations are pretested among available
B02.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case

data concluded above were presented in this test report.

5. The data is worse cases,
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""\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power ;| AC 120V Pol/Phase : | VERTICAL
Test Mode 1 1| 802.11b, CHA1 Temperature 1122 °C
Memo : Humidity 11 61%

117 Level (dBuV/m) Date: 2013-01-17
CLASS-B
59 2 CLASS-B (AVG)
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tabh
Item Freq Value Factor Fesult Limit Nargin Femark Pos Fos
MHz dBuv dB/m dBuV/m dBuV/m dB om Deg
i 48z4.08 36.31 5.61 41.82 54.00 -12.08 Average 100 185
2 45825.38 48.07 5.64 53.71 74,00 -20.29 Peak 100 125
Notes:

1. Fesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyvzer is 1MH=
and wvideo bandwidth iz 3MHz for Peak detection at frequency asbove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 10Hz for Average detection at fregquency above
1GH=.

6. The other emissions is too low to be measured.

7. The data 1s worse case.

L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH1 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuVim) Date: 2013-01-17
CLASS-B
59 . CLASS-B (AVG)
D1lll]ll 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read int Tab
Item Freg Values Factor Result Limit Nargin Femark Pos Fos
MHz dEuv dB/m dBuV/m dBuV/m db cm Deg
1 4519.75 45.00 3.87 51.87 74 .00 -22.13 Peak 100 195
2 458:24.38 35.92 3.95 39.87 54 .00 -14.13 Lverage 100 195
Notes:

Read Valus + Factor

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection act fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.,

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 10Hz for Average detection at fregquency above
1GH=z.

. The other emissions is too low to be measured.

7. The data is worse case.

1. Resulc =
2. Factor =

Cerpass Technology Corp. Issued date : Jan. 24, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 27 of 89
FCCID : RARTN26JAEYOUNG



""hf CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11b, CH6 Temperature 1122 °C
Memo : Humidity 11 61%
17 Level (dBu\/m) Date: 2013-01-17
CLASS-B
59 1

CLASS-B (AVG)

0 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)

Read Ant Tab

Item Freqg Value Factor Result Limit Margin Remark Pos Fos

MHz dBuV dB/m dBuV/m dBuV/m db cm Dy

1 4873.95 49.15 6.59 55.74 74.00 =18.26 Peak 100 196

e 4374.03 36.66 6.59 43.25 54 .00 -10.75 Lvyerage 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHzZ.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i1s 3MHz for Peak detection at fregquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at frequency abhove
1GH=z.

6. The other emissions i too low to be measured.

7. The data i3 worse case.

Cerpass Technology Corp. Issued date : Jan. 24, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 28 of 89
FCCID : RARTN26JAEYOUNG



CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH6 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuW/m) Date: 2013-01-17
CLASS-B
59 1 CLASS B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Talb
Item Fredq Value Factor Fesulc Limit Hargin Rewark Pos Fos
MH=z dBuv dB/m dBuV/m dBuV/m db [=i1} Deg
1 4373.95 49,29 4,73 54.02 74.00 -19.958 Peak 100 194
Z 4373.98 36.78 4.73 41.51 54 .00 -12.49 Lvyverage 100 196
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amwplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

A.
T

and video bandwidth is 300kHz for Peak detection and Juasi-peak
detection at freguency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH:z
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GHz.

The resolution bandwidth of
and video bandwidth i= 10H=z
1GH=z.

The other ewissions iz too low to be measured.
The data is worse case.

test receiver/spectrum analyzer is 1MHz
for Average detection at freguency above
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Power ;| AC 120V Pol/Phase : | VERTICAL
Test Mode 1 1| 802.11b, CH11 Temperature 1122 °C
Memo : Humidity 11 61%

117 Level (dBuV/m) Date: 2013-01-17

CLASS-B

59 2 CLASS-B (AVG)

0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read hnt Tah
Item Freqg Value Factor Eesult Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m db cm Deg
1 4924 .03 36.44 7.16 43 .60 54 .00 -10.40 Lverage 100 1924
2 4224 .10 47.68 7.16 54.54 74,00 -19.16 Peak 100 124
Notes:

1. Result = Read Value 4 Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and QJuasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 3MHz for Peak detection at fredquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth iz 10Hz for Average detection at frequency above
1GHz.

6. The other emissions 1is too low Lo be measured,.

7. The data 1S worse case.

L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH11 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuVim) Date: 2013-01-17
CLASS-B
59 5 CLASS-B (AVG)
1
l:'1lllflll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freq Value Factor Fesult Limit Margin Remark Pos Fos
MH=z dBuV dB/m dBuV/m dBuV/m db cm Degr
1 4924.00 36.20 5.15 41.35 54.00 -12 .65 Lyerage 100 194
2 4527.18 47.79 5.15 52 .54 74 .00 -21.06 Peak 100 196
Notes:
1. Result = Read Value + Factor
2. Factor = Antenns Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fregquency below 1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth iz 3MHz for Peak detection at fregquency above
1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 10Hz for Average detection at frequency above
1GHz.

The other emissions is too low Lo be measured.

The data is worse case.
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Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuWim) Date: 2013-01-17
CLASS-B
59 2 CLASS-B (AVG)
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Fos
MHz dBuW dB/m dBu¥V/m dBuV/m dB cm Deg
1 4824.08 36.10 5.61 41.71 54 .00 =12.29 Average 100 196
2 4328.40 48.190 5.70 53.89 74 .00 -20.11 Peak 100 196
Notes:

Read Value + Factor

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum snalyzer is 120KHz
and video bandwidth is 300kHz for Feak detection and Quasi-peak
detection at frecgquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency abowve
1GHz.

5. The resolution bandwidth of
and video bandwidch i= 10H=z
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.

1. Result =
2. Factor =

teat receiver/spectrum analyzer ia 1MH=z
for Average detection at fredquency above
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1| 802.11g, CHA1 Temperature 1122 °C
Memo : Humidity 11 61%

117 Lewvel (dBuVim) Date: 2013-01-17
CLASS-B
59 , CLASS-B (AVG)
l:|'1l.'ll]ll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read int Tab
Item Freq Value Factor Eesult Limit Margin Eemark Pos Fos
MH= dBEuv dB/ 1 dBuV/m dBuV/m dB (=51 Deg
1 4823.05 47.54 3.93 51.47 74 .00 -22.53 Peak 100 196
2 4323 .80 35.806 3.594 39.482 54.00 -14.18 bverage 100 136
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0EHz
and wvideo bandwvidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4. The resolution bandwidth of test receiwver/spectrum analyvzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at frequency abowve
1GHz.

6. The other emiszsions is too low Lo be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH6 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuV/im) Date: 2013-01-17
CLASS-B
59 1 CLASS-B (AVG)
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read hnt Tak
Item Freqg Value Factor Result Limit Hargin Femark Fos Fos
MH=z dBuV dB/m dBuV/m dBuV/m db om Deg
1 4373 .40 47.03 6.58 53.61 74.00 -20.39 Peak 100 196
2 48373 .68 34.94 6.58 41.52 54 .00 -12.48 Lverage 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecgquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 10Hz for Average detection at frecuency above
1GH=z.

€. The other emissions is too low to be mweasured.

7. The data is worse case.
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""\f CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH6 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuVim) Date: 2013-01-17
CLASS-B
59 . CLASS B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Fesult Limit Margin Remark Poz Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 45373.28 47.27 4.72 51.99 74.00 -22.01 Peak 100 196
2 4575.85 35.89 4,73 40.62 54,00 -13.38 bverage 100 126

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum asnalyzer is 1Z0KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHEZ.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1MH=
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MH:z
and video bandwidth i= 10Hz for Average detection at fredquency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH11 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuWim) Date: 2013-01-17
CLASS-B
59 1 CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Read Ant Tah
Item Freg Value Factor Result Limit Hargin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m db cm Deg
i 4922 .10 47.69 7.15 54.84 74.00 =19.16 Feak 100 194
2 4924.00 35.92 7.16 43.08 54 .00 -10.22 bverage 100 196

Result = Read Value + Factor

Intenns Factor + Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at fredquency above
1GHz.

The other emissions 1s too low to be measured.

The data is vorse case.

Factor =
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"% CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH11 Temperature 22 °C
Memo Humidity 61 %

117 Level (dBuV/m) Date: 2013-01-17
CLASS-B
59 1 CLASS-B (AVG)
D1l.'l|]ll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Fesult Limit Hargin Remark Fos Fos
MHz dBuvV dB/m dBuV/m dBuV/m db cm Deq
1 49z0.75 47.58 5.14 5z.72 74.00 -21.28 Peak 100 194
£ 4923.85 35.79 5.15 40.94 54.00 -13.06 bverage 100 196

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receliver/spectrum analyzer is 120KHz
and video bandwvidch is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHEzZ.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwvidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of
and wvideo bandwidth i= 10H=z
1GH=.

6. The other emissions i=s too low to be measured.

7. The data is worse case.

test receiver/spectrum analyzer is 1MHz
for Average detection at freduency above
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."\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 1|1 802.11n HT20, CH1 Temperature 1 121°C
Memo : Humidity 1| 61 %

. Level (dBuVim) Date: 2013-01-16
CLASS-B
I T4
40 1 2 5
3
030 85, 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Eemark Pos Fosz
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 129.55 45.58 =7.90 37.68 43.50 -5.82 Q 100 360
2 162.00 46.75 -10.23 36.52 43.50 -6,88 Peak 100 360
3 195.00 45.62 -11.70 33.92 43.50 -9.58 Peak 100 360
L 226.63 48.85 -7.14 41.71 46.00 -4.29 Peak 100 3860
5 258.80 50.85 -7.89 42 .96 46.00 -3.04 Peak 100 360
6 281.25 46.40 -8.81 36.539 46.00 -9.,41 Peak 100 360
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. All below 1GHz configuration=s are pretested among available
B02.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case.
L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 1|1 802.11n HT20, CHA1 Temperature 21°C
Memo Humidity 61 %
. Level (dBuVim) Date: 2013-01-16
CLASS-B
1 5
3 4 i}
40 >
D3DD 440, 580. 720. 860. 1000
Frequency (MHz)
Bead Ant Tab
Item Freg Value Factor Result Limit Margin Eemark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 454 .00 49.07 -8.08 40.499 46.00 -5.01 QRE 100 0
2 517.00 37.8% -1.41 36.44 46.00 -9.58 QP 100 0
3 581.40 36.33 2.68 35.01 46.00 -6.99 QF 100 0
4 657.00 40.48 -1.02 39.46 46.00 -6.54 QF 100 0
5 720.00 36.51 6.41 42,82 46.00 -3.08 QP 100 0
& 742 .40 35.13 4,23 39.36 46.00 -6.64 QP 100 0
Notes:
1. Besult = Read Value= + Factor
2. Factor = Antenna Factor + Cable Loss - LAmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.
4, Bll below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse cass,
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.“\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 11 802.11n HT20, CH1 Temperature 1 121°C
Memo : Humidity 1| 61 %

. Level (dBuVim) Date: 2013-01-16
CLASSB
[ 4
5
40 6
1
2 3
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 145.50 46.97 -14_65 32.32 43,50 =11.18 Peak 100 360
2 169.98 39.18 -10.97 28.21 43.50 -15.2%9 Pezk 100 360
3 226.863 42.22 -14.97 27.25 46.00 -18.75 Peak 100 380
4 234.88 57.04 -14.52 42.5 46.00 -3.48 Feak 100 360
5 258.80 53.22 =13.31 39.91 46.00 -6.089 Feak 100 360
6 281.25 49,23 -12 .66 36.57 46.00 -59.43 Bezk 100 360
Notes:
1. Result = Read Value= + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and {uasi-peak
detection at frequency below 1GHz.
4. All below 1GHz configuration=s are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case.
L J
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."\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1|1 802.11n HT20, CH1 Temperature 1 121°C
Memo : Humidity 1| 61 %

. Level (dBuV/m) Date: 2013-01-16
CLASS-B
N 5
40 1 2 2
0300 440, 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Eesult Limit Margin Remark Pos Fos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 356.00 48.70 -10.54 38.16 46.00 -T7.84 Pazk 100 0
2 420.40 48,14 -8.38 39.76 46.00 -6.24 QP 100 0
3 552.00 36.72 3.18 39.90 46.00 -6.10 Peak 00 0
4 720.00 38.13 4,17 42.30 46.00 -3.70 QP 100 0
5 797.00 35.73 5.98 41.71 46.00 -4,28 QRE 100 0
6 961.50 36.21 7.88 44,20 54.00 -2.80 Peak 100 ]
Notes:
1. Result = Read Value= + Factor
2. Factor = Antenna Factor + Cable Losas - Amplifier
3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. RAll below 1GHz configuration= are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & nZ0 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case,.
L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH1 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuV/m) Date: 2013-01-17
CLASS-B
59 2 CLASS-B (AVG)
D1000 5800. 10600. 15400. 20200. 25000
Fregquency (MHz)
Fead Ant Tah
Item Freqg Value Factor Eesult Limit Margin Femark Pos Fos
MHz dBuv dB/m dBuV/m dBuV/m db cm Deg
i 4824 .08 36.16 5.61 41.77 54.00 =12 .23 Average 100 196
Z 43z4.10 47.79 5.61 53.40 74.00 -20.80 Feak 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum snalyzer is 1Z0KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at frequency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at fredquency above
1GH=z.

6. The other emisgions is too low Lo be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH1 Temperature 22 °C
Memo Humidity 61 %
117 Level {dBuV/im) Date: 2013-01-17
CLASS-B
59 \ CLASS-B (AVG)
ul1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Fos
MHz dBEuV dB/m dBuV/m dBuV/m db cm Deg
1 4322.80 47.79 3.93 51.72 74,00 -22.28 Peak 100 194
2 4823.63 35.87 3.94 39.81 54.00 -14.,15 dverage 100 126
Notes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrum snalyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Juasi-peak
detection at fregquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fredquency above
1GHz,

5. The resoclution bandwidth of tesat receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 10Hz for Average detection at frequency abowve
1GH=z.

6. The other emissions 1is too low to be measured.

7. The data 1s Worse case.
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""\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 2 1| 802.11n HT20, CH6 Temperature 1122 °C
Memo : Humidity 11 61%

117 Level (dBuVW/m) Date: 2013-01-17
CLASS-B
59 2 CLASS-B (AVG)
1
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Talk
Item Freqg Value Factor Fesult Limit Margin Femark Pos Fos
MHz dBuv dB/m dBuV/m dBuV/m db cm Deg
1 4873.90 35.94 £.59 42 .53 54.00 =11.47 Lverage 100 196
2 4574.70 48.17 6.60 54.77 74.00 -152.23 FPeak 100 1596
Notes:

1. Fesult = Read Value + Factor

2. Factor = Antenns Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at freguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at fredquency above
1GH=z.

6. The other emissions is too low to be mesasured.

7. The data is worse case.
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""\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1| 802.11n HT20, CH6 Temperature 1122 °C
Memo Humidity 11 61%

117 Level (dBuVim) Date: 2013-01-17

CLASS-B

59 . CLASS-B (AVG)

1
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Fesult Limit Hargin Femark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dBb om Deg
1 4873.93 35.83 4,73 40.56 54.00 =13 .44 Average 100 194
2 4575.45 47.11 4,76 51.87 T4 .00 -22.13 Peak 100 196
Notea:

1. Result = Read Value 4+ Factor

2. Factor = Antennsa Factor + Calble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3HMHz for Peak detection at frequency above
1GHz,

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth i= 10Hz for Average detection at fredgquency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.

L J
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""\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power AC 120V Pol/Phase : | VERTICAL
Test Mode 2 1| 802.11n HT20, CH11 Temperature 1122 °C
Memo Humidity 11 61%

117 Level (dBuV/im) Date: 2013-01-17

CLASS-B

59 2 CLASS-B (AVG)

1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tak
Item Freg Values Factor Fesult Limit Hargin Remark Fos Pos
MHz dBEuv dBE/m dBuVi/m dBuV/m dB cm Deg
1 4224.08 35.91 7.16 43.07 54,00 -10.93 Average 100 196
2 4924.80 48.03 7.16 55.19 74.00 -15.81 Feak 100 196
Notes:

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EKEHz
and video bandwidth is 300kHz for Peak detection and Juasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyvzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i= 10Hz for Average detection at fregquency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH11 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuVim) Date: 2013-01-17
CLASS-B
59 1 CLASS B (AVG)
D1lll]ll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Fesult Limic Hargin Femark Pos Faos
MHz dBEuV dB/1m dBuV/m dBuV/m db cm Deg
4223.38 47.49 5.15 52.64 74.00 -21.36 Peak 100 126
2 4924.23 35.81 5.15 40.96 54.00 -13.04 Average 100 196
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Awmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz

6.
T

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

The resolution bandwidth of test receiver/spectrum analvzer is 1MH=z
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GHz.

The resolution bandwidth of test receiver/spectrum analyzer iz 1MH:z
and video bandwidth i= 10Hz for Average detection at fredquency above
1GH=z.

The other emissions i=s too low to be measured.

The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature 21°C
Memo Humidity 61 %
0 Level {(dBuVim) Date: 2013-01-16
CLASSB
[
5
40 |
1 . 3 |4 £
DSD 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Izb
Item Fregq Value Factor Result Limic Margin Remark Pos Fos
MH=Z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 106.45 42 .99 -7.69 35.30 43._.50 -8.20 Peak 100 360
2 121.30 39.69 -4.,72 34.97 43.50 -8.53 Peak 100 380
3 216.45 42.57 -8.59 35.98 4€.00 =10.02 Peak 100 3e0
4 226.63 42.60 -7.14 35.46 46.00 -10.54 Peak 100 360
5 258.80 47.93 -7.89 40.04 46.00 -5.96 QP 100 360
6 291.25 45 _80 -9.81 35.99 46.00 -10.01 Peak 100 380
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The rescolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=Z.
4, A1l below 1GHz configurations are pretested among available
802.11kb/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Cnly worst case
data concluded above were presented in this test report.
5. The data is worse case.
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.""\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 3 1|1 802.11n HT40, CH3 Temperature 1 121°C
Memo Humidity 11 61 %
" Level (dBuVim) Date: 2013-01-16
CLASS-B
1 2 3] 4 5
40 &
0300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deqg
1 420.40 46,79 -5.,52 41.27 46.00 -4.73 QP 100 0
2 S17.00 43.71 -1.41 42.30 46.00 -3.70 QP 100 0
3 562.50 33.26 6.82 40.08 46.00 -5.92 QF 100 0
4 609.40 39.04 1.73 40.77 46.00 -5.23 QF 100 0
5 T04 .60 40.78 =0.65 40.13 46.00 =5.87 QP 100 0
6 797.00 32.51 5,04 38.45 46.00 -7.55 QP 100 0
Hotes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case,.
L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH3 Temperature 21°C
Memo Humidity 61 %
0 Level ({dBuVim) Date: 2013-01-16
CLASS-B
|
3 4
40
5 ]
1
2
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 155.95 46.35 =15.93 30.42 43.50 =13.08 Peak 100 360
2 169.98 359.08 -10.97 28.11 43.50 -15.3%9 FPeak 100 360
3 234, 55,35 -14,52 40,83 4g.00 -5.17 QF 100 360
4 258. 54.16 -13.31 40.85 46.00 -5.15 Peak 100 360
5 281.63 48.78 =14.09 34.69 46.00 -11.31 Peak 100 360
6 281.25 45.94 -12 .66 36.28 46.00 -8.72 Feak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is

worse case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH3 Temperature 21°C
Memo Humidity 61 %
. Level (dBuV/m) Date; 2013-01-16
CLASS-B
1 3 ”
40 6
0 300 440. 580. 720. 860. 1000
Fregquency (MHz)
Read Ant Tab
Item Freg Value Factor Eesult Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 469.40 45.94 -5.27 40.67 46.00 -5.33 QP 100 0
2 517.00 36.45 1.48 37.91 46.00 -8.0%9 QP 100 0
3 562.50 35.41 2.05 41.46 46.00 -4.54 QF 100 0
4 609.40 38.45 2.87 41,32 46.00 -4,68 QF 100 0
5 704.60 40.00 2.25 42.25 4€.00 -3.75 QP 100 0
6 797.00 31.34 5.88 37.32 4¢6.00 -8.68 QF 100 0
Hotes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4. All below 1GHz configuration=s are pretested among available
802.11bk/g/n mode=s and found that the worst cases are on channel 1
of 802.11g & n20 mode and Chamnel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case,
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature 1122 °C
Memo : Humidity 11 61%

117 Level (dBuV/m) Date: 2013-01-17
CLASS-B
59 2 CLASS-B (AVG)
1
l:|'1l.'ll]ll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resultc Limit Margin Remark Posz Faos
NHz dBuV dBE/m dBuV/m dBuV/m db cm Dey
1 4344 .05 36.06 6.00 4z .06 54.00 =11.94 byverage 100 196
2 4544 .25 47.91 6.01 53.92 74,00 -20.08 Peak 100 126
Notes:

1. Eesult = Read Value + Factor

2. Factor = Antennsa Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i= 10Hz for Average detection at frecquency above
1GHz.

6. The other emissions is too low Lo be measured.

7. The data is worse case.
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Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature : | 22°C
Memo : Humidity 11 61%

117 Level (dBuV/im) Date: 2013-01-17
CLASS-B
59 . CLASS-B (AVG)
1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Hargin Femark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m db cm Deg
i 4844.10 35.87 4,26 40.13 54.00 -13.87 Average 100 196
2 4548.83 47.56 4,34 51.20 74 .00 -22.10 Peak 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.,

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 10Hz for Average detection at fregquency abowve
1GH=.

6. The other emissions is too low to be measured.

7. The data 1S Worse case.

L J
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Power .| AC 120V Pol/Phase : | VERTICAL
Test Mode 3 1| 802.11n HT40, CH6 Temperature 1122 °C
Memo : Humidity 11 61%

17 Level (dBuW/m) Date: 2013-01-17
CLASS-B
59 2 CLASS-B (AVG)
1
D1l.'l|]ll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read int Tab
Itemm Freq Value Factor Fesult Limit Hargin Remark Pos Fos
MHz dBuW dB/m dBuV/m dBuV/m dB om Deg
1 4873.98 35.96 £.59 4z .55 54 .00 -11.45 Lverage 100 196
2 4374,.03 47.2¢6 5,59 53.85 74 .00 -20.15 Feak 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum snalyzer is 12Z0KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at freguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyvzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fredquency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth i=s 10Hz for Average detection at fredquency abowve
1GH=.

6. The other emissions is too low to be measured.

7. The data i3 worse case.
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Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH6 Temperature 1122 °C
Memo Humidity 11 61%

117 Level (dBuWim) Date: 2013-01-17
CLASS-B
59 . CLASSB (AVG)
1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freqg Value Factor Fesult Limit Margin Remark Pos Fos
MHz dBuWv dB/m dBuV/m dBuV/m dB om Deg
1 4874 .00 35.84 4.73 40.57 54 .00 -13 .43 Lvyerage 100 196
2 4874.10 47.56 4.73 52.29 74,00 -21.71 Fesk 100 126
Notes:

1. REesult = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHE.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i= 10Hz for Average detection at fregquency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data 15 worse case.

L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH9 Temperature 22 °C
Memo Humidity 61 %
117 Level (dBuVim) Date: 2013-01-17
CLASS-B
59 7 CLASS-B (AVG)
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freq Value Factor Fesult Limit Nargin Femark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m db cm Deg
i 43903.95 35.90 7.11 43.01 54 .00 =10.99 bverage 100 194
2 4904 ,80 47.43 7.12 54.55 74,00 -19.45 Peak 100 196

Eesult = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Juasi-peak
detection at freguency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i= 10Hz for Average detection at frecquency above
1GH=z.

The other emissions is too low to be measured.

The data is wvorse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH9 Temperature 22 °C
Memo Humidity 61 %

117 Level (dBuV/m) Date: 2013-01-17
CLASS-B
59 5 CLASS-H (AVG)
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read int Tab
Item Freq Value Factor Eesult Limit Margin Femark Pos Fos
MHz dBEuvV dBE/m dBuV/m dBuV/m dBb cm Deg
i 43903 .98 35.89 5.14 41.03 54.00 -12.a7 Average 100 196
2 4905.18 47.41 5.14 52.55 74,00 -21.45 Peak 100 196
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwvidch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bhandwidth of test receiver/spectrum analvzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GHez.,

5. The resolution bandwidth of test receiver/spectrum analyzer i3 1MHz
and video bandwidth i= 10Hz for Average detection at frequency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Jan. 24, 2013
Page No. : 57 of 89
FCCID . R4ARTN26JAEYOUNG



o

O,
" CERPASS TECHNOLOGY CORP. Report No.: TEFI1211198

6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 1~5% of the emission bandwidth and VBW = 3x RBW.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6 dB.
d. The 6dB Bandwidth was measured and recorded.

6.3 Test Setup Layout

FLUT Spectrum

Analyzer

6.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2012/09/13 2013/09/12
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CERPASS TECHNOLOGY CORP.

Report No.: TEF11211198

6.5 Test Result and Data

Test Date: Jan. 04, 2013

Atmospheric pressure: 1020 hPa

Temperature: 22°C
Humidity: 63%

Modulation Standard | Channel Fr?&tﬁezr;cy 6dB Rﬁﬂg\)’wdth
01 2412 11.8
802.11b (11Mbps) 06 2437 11.7
11 2462 11.8
01 2412 16.6
802.11g (54Mbps) 06 2437 16.6
11 2462 16.6
01 2412 17.8
80(Zéglﬂnbg';20 06 2437 17.8
11 2462 17.6
802.11n HT40 03 2422 364
(135Mbps) 06 2437 36.6
09 2452 36.6
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® EBW 100 kHz Delta 2 [T1 ]
VBW 200 kH=z -1.84 4B

Faf 20 dBm Attt 30 dB SWT 5 ms 1l.800000000 MAz

T
/ \
M \

o o

- G0

- 70

=)

Center 2.412 GHz 5 MHz/ Span 50 MHz

Modulation Standard: 802.11b (11Mbps)
Channel: 06

® EBW 100 kHz Delta 2 [T1 ]
VEW 300 kOz ~1.59 db

Faf 20 dBm Attt 30 dB SWT 5 ms 11700000000 MAz

B fv Lk
20
-0

., " \,

- G0

- 70

=)

Center 2.427 GHz 5 MHz/ Span 50 MHz
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Modulation Standard: 802.11b (11Mbps)
Channel: 11
® RBW 100 kHEz Delta 2 [TL1 ]
VEBEW 300 kH= -1.596 dB
He 20 dBm Al 30 Jd8 SWT 5 ma ll1.800000000 MH=
20 Marker| 1 [Tl
.
IEW L B — !-MHLM‘JU.\}\J\%‘Q\‘
L1 .23 dBm
10 ﬁ(f \
Center 2.462 GHz 5 MHz/ Span 50 MHz
Modulation Standard: 802.11g (54Mbps)
Channel: 01
® REW 100 kHz Delta 2 [T1 ]
WEBW 300 kA= =0.90 4B
Ref 20 dBm ALL 30 4B SWT 5 me 1&.600000000 MH=
20 Marker| 1 [T1
=13 1 «n
L ry
&= |,
L 10 4 3 ‘I'Awl;lml
D1 -13.[66 dBm A \M‘%
Poarid i it iy \\M Hach
=G0
Center Z_412 GH=z E MHz/ Span 50 MH=
L J
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Report No.: TEF11211198

Modulation Standard: 802.11g (54Mbps)

Channel: 06

Ref 20 dBm

*REW 100 kHz
WVEW 300 kH=z
*Att 30 4B SWT 5 ms

3
m
=

PRI WPLY (N A le
L B

=80

Center 2.437 GHz

5 MHz/

Modulation Standard: 802.11g (54Mbps)

Channel: 11

®

Faf 20 4dBm

Span 50 MH:z

*RBW 100 kHz Delta 2 [

VBW 300 kH=

Attt 30 4B SWT 5 ms Ta.el0onr

20

10

13.41 dBm

20

40

e A T

ey

- &0

=710

-80

Center Z2.402 GHzZ

L5 MHEz/

Span L0 MHz
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Modulation Standard: 802.11n HT20 (65Mbps)
Channel: 01
® REBW 100 kEz Delta 2 [T1 ]
VBW 200 kH=z -l.05 4dB
Feaf 20 <Bm At 30 dB SWT 5 ms 17800000000 MAz
20 I kar| 1 T
[, 20 cx
L_PK
= |,
10 - FFW"””' 1
Dl —14.094 odDm e d
- 20 }} #\
-0 / lH
. W fon it
|0
- 70
=)
Center 2.412 GHz 5 MHz/ Span 50 MHz
Modulation Standard: 802.11n HT20 (65Mbps)
Channel: 06
® REW 100 kHz Delta 2 [T1 ]
VEW 300 kA= =1.92 dB
Fef 20 dBm AL 30 4B SWT 5 mes 17800000000 MH=x
20 Marker| 1 [T1
-13} 94 dBm
10 1 nohoo cre
O
m m
10 I N
. o ‘W“'M“ m'i :
- 20 K
- 30 /
-0
Whm#mh/\f( \Mvv“\&bmp
|-c0
- 70
-0
Center 2.437 GH=z L5 MHAz/ Span L MA=
@
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Modulation Standard: 802.11n HT20 (65Mbps)
Channel: 11

® RBEW 100 kHz TDelta T1 |
WEW 300 kHz 0.00

Ref 20 JdBm Attt 30 dB SWT &% m= 17600000000 MOz

20 Marker| 1 [T1

L ex

L_10

- 20 T

- &l

70

80

Center 2.462 GHz % MHz/ Span 50 MA=

Modulation Standard: 802.11n HT40 (135Mbps)
Channel: 03

® EBW 100 kHz Delta 2 [T1 ]
VEW 300 kA= .09 db

Rel 20 dBm Attt 30 dB SWT 10 ma FE.400000000 MH=

|- 70

-80

Center 2.422 GHz 10 MH=z/ Span 100 MHz
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Modulation Standard: 802.11n HT40 (135Mbps)
Channel: 06
® REEW 100 kH=z Delta 2 [T1 ]
WEBW 300 kA= =3.31 4B
Refl 20 dBm AL 30 48 SWT 10 m= IE.ADOOO0000 MH=
20 Marker| 1 [T1
-19f02 dBm
" -
L EK
m m
-10
- 1 WWNHV\WW
B | T
| \
- &0
- 70
—-&0
Center 2.437 GH=z 10 MHz/ Span 100 MOz
Modulation Standard: 802.11n HT40 (135Mbps)
Channel: 09
® EEW 100 kH=
VBW 300 kH=z
Ref 20 dBm Attt 30 dB SWT 10 ms=
20
110
L PK
D |
=110
. S ‘WMWNHMW
- &0
- 710
80
Center 2.452 GHz 10 MH=z/ Span 100 MH=z
0
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7. Maximum Peak and Average Output Power
7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm (for 802.11b/g) and 29.35dBm(for
802.11a).
7.2 Test Procedures
a. The transmitter output was connected to the power meter.
b. The maximum peak and average output power was measured and recorded.
7.3 Test Setup Layout
LT POWEE
IMETEE
7.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
SERIES ANRITSU ML2495A | 1224005 2012/06/22 2013/06/21
POWER METER
POWER SENSOR | ANRITSU MA2411B | 1207295 2012/07/09 2013/07/08
o
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7.5 Test Result and Data
Test Date: Jan. 04, 2013 Temperature: 22°C
Atmospheric pressure: 1020 hPa Humidity: 63%
. Peak Power Output |Peak Power Output
Modulation Frequency
Standard Channel (MHz) (dBm) (mW)
Peak |Average Peak |Average
01 2412 16.34 13.99 43.1 25.1
802.11b 06 2437 16.16 13.87 41.3 24 .4
(11Mbps) - - - d
11 2462 16.59 14.20 45.6 26.3
01 2412 14.46 4.52 27.9 2.8
802.11g 06 2437 14.73 4.51 29.7 2.8
(54Mbps) - - - -
11 2462 14.38 4.1 27.4 2.6
. Peak Power Output |Peak Power Output
Modulation Frequency
Standard Channel (MHz) (dBm) (mW)
Peak |Average | Peak |Average
802,111 HT20 01 2412 13.36 4.55 21.7 2.9
A1n
(65Mbps) 06 2437 13.22 4.49 21.0 2.8
11 2462 13.09 4.29 20.4 2.7
802,11 HT40 03 2422 11.42 2.60 13.9 1.8
A1n
(135Mbps) 06 2437 11.31 2.55 13.5 1.8
09 2452 11.26 2.39 13.4 1.7
o
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8. Power Spectral Density
8.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b. The spectrum analyzer’s resolution bandwidth were set at RBW = 3KHz and VBW = 3x
RBW as that of the fundamental frequency. Set span to at least 1.5 times the DTS channel
bandwidth. Set the sweep time=auto couple.

c. The power spectral density was measured and recorded.

8.3 Test Setup Layout

FUT S pectrum

Analyzer

8.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2012/09/13 2013/09/12
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Report No.: TEF11211198

8.5 Test Result and Data

Test Date: Jan. 04, 2013

Atmospheric pressure: 1020 hPa

Temperature: 22°C
Humidity: 63%

; Frequency |Maximum Power Density of
Modulation Standard | Channel (MHz) 3 kHz Bandwidth (dBm)
01 2412 -11.31
802.11b (11Mbps) 06 2437 -11.43
11 2462 -10.92
01 2412 -22.42
802.11g (54Mbps) 06 2437 -22.21
11 2462 -22.10
: Frequency |Maximum Power Density of
Modulation Standard | Channel (MHz) 3 kHz Bandwidth (dBm)
01 2412 -23.45
802.11n HT20
(65Mbps) 06 2437 -23.33
11 2462 -23.46
03 2422 -25.66
802.11n HT40
(135Mbps) 06 2437 -25.69
09 2452 -25.71

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Jan. 24, 2013
Page No. : 71 0f 89
FCCID : RARTN26JAEYOUNG



g,

@

o " CERPASS TECHNOLOGY CORP. Report No.: TEF11211198
Modulation Standard: 802.11b (11Mbps)
Channel: 01
® REW 3 kHz Marker 1 [T1 ]
VEW 10 kH= =11.31 oBm
Ref 20 dBm ALL 30 4B SWT 1.7 = 2.413410000 GH:
m m
-&0
Center Z.412 GH=z 1.5 MHAz/ Span 15 MHA=
Modulation Standard: 802.11b (11Mbps)
Channel: 06
® EEW 3 kHz Marker I
WBW 10 kHz
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11g (54Mbps)
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Modulation Standard: 802.11n HT20 (65Mbps)
Channel: 01
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Modulation Standard: 802.11n HT20 (65Mbps)
Channel: 11
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Modulation Standard: 802.11n HT40 (135Mbps)
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9. Band Edges Measurement
9.1 Test Limit
Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)
9.2 Test Procedure
a. The transmitter output was connected to the spectrum analyzer via a low lose cable.
b. Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz
with convenient frequency span including 100 KHz bandwidth from band edge.
c. The band edges was measured and recorded.
9.3 Test Setup Layout
FUT Spectrum
Analvzer
9.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2012/09/13 2013/09/12
9.1 Test Result and Data
Test Date: Jan. 04, 2013 Temperature: 22°C
Atmospheric pressure: 1020 hPa Humidity: 63%
Modulation Channel Frequency |maximum valuein | maximum value
Standard (MHz) frequency (MHz) (dBm)
802.11b 01 2412 2400.00 -37.15
(11Mbps) 11 2462 2484.30 -45.31
802.11g 01 2412 2400.00 -43.00
(54Mbps) 11 2462 249410 -46.03
802.11n HT20 01 2412 2400.00 -43.19
(65Mbps) 11 2462 2486.30 -45.62
802.11n HT40 03 2422 2400.00 -43.75
(135Mbps) 09 2452 2490.90 -45.73
0
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Modulation Standard: 802.11b (11Mbps)
Channel: 01
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11g (54Mbps)
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Modulation Standard: 802.11g (54Mbps)
Channel: 11
® *REW 100 kH=z
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Modulation Standard: 802.11n HT20 (65Mbps)
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Modulation Standard: 802.11n HT20 (65Mbps)
Channel: 11
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Modulation Standard: 802.11n HT40 (135Mbps)
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Modulation Standard: 802.11n HT40 (135Mbps)
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9.2 Restrict Band Emission Measurement Data

Test Date: Jan. 16, 2013
Atmospheric pressure: 1021 hPa

Temperature: 21 C
Humidity: 61 %

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\él;a;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) HV (dBuY) Factor (dB)|(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.97 H 51.22 1.62 52.84 Peak 74 54 | -21.16 | 146 1.00
2389.05 H 39.56 1.62 41.18 Ave 74 54 | -12.82 | 146 1.00
2389.76 \Y 51.90 2.25 54.15 Peak 74 54 | -19.85| 184 1.00
2389.82 \Y 39.73 2.25 41.98 Ave 74 54 | -12.02 | 184 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R“(:I:;?r:g Corrected | Result | Limit (dBuV/m)i \jargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2499.32 H 51.58 0.06 51.64 Peak 74 54 | -22.36 | 194 1.00
2483.57 H 39.93 0.30 40.23 Ave 74 54 | -13.77 | 194 1.00
2490.12 V 50.75 -2.69 48.06 Peak 74 54 | -25.94 | 256 1.00
2483.85 V 38.95 -2.37 36.58 Ave 74 54 | -17.42 | 256 1.00

Modulation Standard: IEEE 802.11g (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.76 H 54.77 1.62 56.39 Peak 74 54 | -17.61 | 148 1.00
2359.73 H 39.57 1.74 41.31 Ave 74 54 | -12.69 | 148 1.00
2389.56 \' 54.12 2.26 56.38 Peak 74 54 | -17.62 | 184 1.00
2359.98 V 40.38 2.74 43.12 Ave 74 54 | -10.88 | 184 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.85 H 55.73 0.29 56.02 Peak 74 54 | -17.98 | 196 1.00
2483.66 H 40.32 0.29 40.61 Ave 74 54 | -13.39 | 196 1.00
2484.23 V 53.41 -2.38 51.03 Peak 74 54 | -22.97 | 250 1.00
2483.57 V 39.10 -2.35 36.75 Ave 74 54 | -17.25 | 250 1.00
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Modulation Standard: IEEE 802.11n HT20 (65Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2359.98 H 52.11 1.73 53.84 Peak 74 54 | -20.16 | 159 1.00
2360.24 H 40.57 1.73 42.30 Ave 74 54 | -11.70 | 159 1.00
2360.80 \' 50.78 2.72 53.50 Peak 74 54 | -20.50 | 243 1.00
2389.82 V 38.54 2.25 40.79 Ave 74 54 | -13.21 | 243 1.00
Channel 11 Fundamental Frequency: 2462 MHz

M . .
Frequency| Ant-Pol Re:cthr:g Corrected | Result | . Limit (dBuV/M)| pargin | Table |Ant High
(MHz) H/V (dBuY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.85 H 55.14 0.29 55.43 Peak 74 54 | -18.57 | 195 1.00
2483.57 H 40.02 0.30 40.32 Ave 74 54 | -13.68 | 195 1.00
2484.12 V 52.35 -2.37 49.98 Peak 74 54 | -24.02 | 232 1.00
2483.76 Vv 38.88 -2.36 36.52 Ave 74 54 | -17.48 | 232 1.00
Modulation Standard: IEEE 802.11n HT40 (135Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB)|(dBuV/m) Peak | Ave | (dB) | Deg. (m)
2386.30 H 51.25 1.62 52.87 Peak 74 54 | -21.13 | 146 1.00
2389.82 H 39.72 1.62 41.34 Ave 74 54 | -12.33 | 146 1.00
2381.20 \' 51.33 2.40 53.73 Peak 74 54 | -20.27 | 184 1.00
2389.56 V 39.50 2.26 41.76 Ave 74 54 | -12.24 | 184 1.00
Channel 9 Fundamental Frequency: 2452 MHz

M . .
Frequency| Ant-Pol Re:cthr:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High

(MHz) H/V (dBuY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2484.12 H 51.73 0.30 52.03 Peak 74 54 | -21.97 | 196 1.00
2483.85 H 39.94 0.29 40.23 Ave 74 54 | -13.77 | 196 1.00
2484.12 V 50.46 -2.35 48.09 Peak 74 54 | -25.91 | 250 1.00
2483.57 Vv 38.78 -2.37 36.43 Ave 74 54 | -17.57 | 250 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 3

MHz (detector peak mode) for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector sample mode) for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 —614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 — 8.500
417725 - 417775 37.50000 - 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 —9.500

1660.0 - 1710.0
1718.8 —1722.2
2200.0 - 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 — 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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